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Objectives:

Diagnosis of Diabetes and Pre-Diabetes

Review Goals of Care from Standards of Medical Care in Diabetes 2019 from ADA

Review of 2019 ADA pharmacologic recommendations of glycemic treatment for type 2 diabetes

Other Maintenance Care for Diabetes
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Prediabetes

A1C 5.7-6.4%*
. FPG 100-125 mg/dL (5.6-6.9 mmol/L)*
PRE_d Ia betes OGTT  140-199 mg/dL (7.8-11.0 mmol/L)*

TABLE 1. Criteria for Testing for Diabetes or Prediabetes in Asymptomatic Adults
1. Testing should be considered inW(BMI >25 kg/m? or 223 kg/m? in Asian Americans) adults who

have one or more of the following ris

e First-degree relative with diabetes

e High-risk race/ethnicity (e.g., African American, LatinAsian American, Pacific Islander)

e History of CVD

e Hypertension (2140/90 mmHg or on therapy for hypertension)

e HDL cholesterol level <35 mg/dL (0.20 mmol/L) and/or a triglyceride level >250 mg/dL (2.82 mmol/L)
¢  Women with polycystic ovary syndrome

e  Physical inactivity

e  Other clinical conditions associated with insulin resistance (e.g., severe obesity, acanthosis nigricans)
Patients with prediabetes (A1C 25.7% [39 mmol/mol], IGT, or IFG) should be tested yearly.

Women who were diagnosed with GDM should have lifelong testing at least every 3 years.

For all other patients, testing should begin at age 45 years.

o s wiN

If results are normal, testing should be repeated at a minimum of 3-year intervals, with consideration of more ADA 2019
frequent testing depending on initial results and risk status.

- IFG, impaired fasting glucose; IGT, impaired glucose tolerance. -




Screening

TABLE 2. Risk-Based Screening for Type 2 Diabetes or Prediabetes in Asymptomatic Children and

Adolescents in a Clinical Setting

Testing should be considered in youth* who are overweight (285% percentile) or obese (295 percentile) A and who
have one or more additional risk factors based on the strength of their association with diabetes:

L

L ]

L ]

Maternal history of diabetes or GDM during the child’s gestation A
Family history of type 2 diabetes in first- or second-degree relative A

Race/ethnicity (Native American, African American, Latino, Asian American, Pacific Islander) A

Signs of insulin resistance or conditions associated with insulin resistance (acanthosis nigricans, hypertension,
dyslipidemia, polycystic ovary syndrome, or small-for-gestational-age birth weight) B

*After the onse rt o@ years@whfchever occurs earlier. If tests are normal, repeat testing at a
minimum(of 3-year intervals, »r more trequently if BMI is increasing, is recommended.

ADA 2019



2. Classification and Diagnosis of
Diabetes: Standards of Medical

Diagnosis of Diabetes e 0L

TABLE 3. Criteria for the Screening and Diagnosis of Diabetes

Prediabetes Diabetes
A1C 5.7-6.4%* >6.5%t
FPG 100-125 mg/dL (5.6—-6.9 mmol/L)* >126 mg/dL (7.0 mmol/L)t
OGTT  140-199 mg/dL (7.8-11.0 mmol/L)* >200 mg/dL (11.1 mmol/L)t
RPG >200 mg/dL (11.1 mmol/L)%

*For all three tests, risk is continuous, extending below the lower limit of the
range and becoming disproportionately greater at the higher end of the
range. tIn the absence of unequivocal hyperglycemia, diagnosis requires

@a’bnormaf tesPresults from the same sample or in two separate samples.
FOnly diagnostic in a patient with classic symptoms of hyperglycemia or
hyperglycemic crisis. RPG, random plasma glucose.




CLASSIFICATION

Diabetes can be classified into the following general categories:

1. Type 1ldiabetes (duetoautoimmune [3-cell destruction,|usually leadingto absolute
insulin deficiency)

2. Type 2 diabetes (due to a progressive loss of B-cell insulin secretion frequently on
the background of|insulin resistance)

3. Gestational diabetes mellitus (GDM) (diabetes diagnosed in the second or third
trimester of pregnancy that was not clearly overt diabetes prior to gestation)

4. Specific types of diabetes due to other causes, e.g., monogenic diabetes syndromes
(such as neonatal diabetes and|maturity-onset diabetes of the young [MODY])
diseases of the exocrine pancreas (such as cystic fibrosis and pancreatitis), and
drug- or chemical-induced diabetes (such as with glucocorticoid use, in the
treatment of HIV/AIDS, or after organ transplantation)




Features Suggestive of MODY

Strong family history (typically 2-3 generations affected)

Young onset of diabetes (<25 years of age)
Sulfonylurea sensitivity

Absence of insulin resistant features

Absence of Beta cell automimmunity




Why do we care
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m Type 1 diabetes Type 2 diabetes HNF1A/4A-Mody

Typical age of 10-30 15-45
diagnosis
Diabetic Common Rare Rare

ketoacidosis

Insulin dependent  Yes No No
Parental history of <15% >50% in young 60-90%
diabetes onset Type 2 DM

Obesity Uncommon Common Uncommon
Insulin resistance Uncommon Common Uncommon
Presence of B cell >90% Negative Rare
antibodies

C-peptide Undetectable/low |Normal/high Normal
concentration

Optimal first line Insulin Metformin Sulfonylurea
treatment



REVIEW AND AGREE ON MANAGEMENT PLAN ASSESS KEY PATIENT CHARACTERISTICS

+ Review management plan

*  Mutual agreement on changes

» Ensure agreed modification of therapy is implemented
in a timely fashion to avoid clinical inertia

+ Decision cycle undertaken regularly
(at least once/twice a year)

»  Current lifestyle

+ Comorbidities, i.e., ASCVD, CKD, HF

»  Clinical characteristics, i.e., age, HbA, , weight
+ Issues such as motivation and depression

+»  Cultural and socioeconomic context

CONSIDER SPECIFIC FACTORS THAT IMPACT
CHOICE OF TREATMENT

» Individualized HbA,_target
 Impact on weight and hypoglycemia

GOALS
OF CARE

ONGOING MONITORING AND
SlIPPIJRT INCLUDING:
Emotional well-being

) Eher:k tulerahlll.t y of medication * Prevent complicatinns « Side effect profile of medication
: :i';?;?;hg;]l::?ﬂru;:ﬁgughiBE, . []plimize qua[ity of life «  Complexity of regimen,i.e., frequency, mode of administration

 Choose regimen to optimize adherence and persistence

weight, step count, HbA, » Access, cost, and availability of medication

blood pressure, lipids

<!> SHARED DECISION MAKING TO CREATE A

IMPLEMENT MANAGEMENT PLAN MANAGEMENT PLAN
- Patients not meeting goals generally . Invn‘lves an e'dun:aled and informed patient (and their
should be seen at least every 3 iamllyfcafeglver}
months as long as progress is being AGREE ON MANAGEMENT PLAN " Seeks patient preferences -
made, more frequent contact initially « Specify SMART goals: ) .Hfm!w Funsullatmn !"dms ITI'.'ItWalIOI'!E!. .
is often desirable for DSMES " : interviewing, goal setting, and shared decision making
- Specific «  Empowers the patient
- Measurable « Ensures access to DSMES
ASCVD = Atherosclerotic Cardiovascular Disease - Achievable
CKD = Chronic Kidney Disease - Realistic
HF = Heart Failure f imi
DSMES = Diabetes Self-Management Education and Support - Time limited

SMBG = Self-Monitored Blood Glucose




Approach to Individualization of Glycemic Targets
Patient / Disease Features More stringent €= A1C 7% == |ess stringent

INdiVidualized Care e s wa

with hypoglycemia and
other drug adverse effects

. . low high
New diagnosis?

TABLE 4. Summary of Glycemic Recommendations for Many Dlstase durstion c
Nonpregnant Adults With Diabetes newly diagnosed long-standing | §
A1C <7.0% (53 mmol/mol)* _ 3
o o i * — 5
Preprandial capﬁllary p.lasma glucose 80-130 mg/dL* (4.4-7.2 mmol/L) Life expectancy - — g
Peak postprandial capillary plasma <180 mg/dL* (10.0 mmol/L) o
glucoset =
_ g
- g m

Important comorbidities et few /imild Severe

patient preference/resources oot

complications

absent few / mild severe |
| O
g
__— g
Patient preference highly motivated, excellent preference for less g_f
self-care capabilities burdensome therapy |<
. . . o Jegs 3
Established Complications/Comorbidities? g
system readily available limited | %



For older adults: 7.5, 8, 8.5

Table 12.1—Framework for considering treatment goals for glycemia, blood §
Patient characteristics/

health status Rationale Reasonable A1C goal#
Healthy (few coexisting chronic Longer remaining =<7.5% (58 mmol/mol)
illnesses, intact cognitive and life expectancy
functional status)
Complex/intermediate (multiple Intermediate <8.0% (64 mmol/mol)
coexisting chronic illnesses* or remaining life
2+ instrumental ADL expectancy, high
impairments or mild-to- treatment burden,
moderate cognitive hypoglycemia
impairment) vulnerability, fall
risk
Very complex/poor health Limited remaining life <8.5%T
(LTC or end-stage chronic expectancy makes (69 mmol/mol)
illnesses** or moderate-to- benefit uncertain
severe cognitive impairment or
2+ ADL dependencies) ADA 2019




TO AvVOID
CLINICAL INERTIA
REASSESS AND

FIRST-LINE therapy is metformin ' .:«d comprehensive lifestyle (.. cluding weight management and physical activity)
If HbA,_above target pro<eed as below

MODIFY

TREATMENT

NO " ¢ 8 MONTHS)

J

WITHOUT ESTABLISHED ASCVD OR CKD

ESTABLISHED ASCVD OR CKD

ASCVD PREDOMINATES T — J' J' J'
PREDOMINATES i :
COMPELLING NEED TO MINIMIZE MINIMIZE WEIGHT GAIN OR COST IS A MAJOR
SGLT2i with evidence of
GLP-1RA reducing HF and/or CKD
with progression in CVOTs if eGFR DPP-4i GLP-1RA SGLT2P TZD GLP-1RA SUs TZD®
with good
------------------ SGLT2¢
efficacy for
If SGLT2i not tolerated or \P _ ‘P * ’P weight loss® ¥ ¥
contraindicated or if eGFR less I HbA, If HbA, If HbA HHbA, : ,
than adequate?add GLP-1RA ‘above target above target above target ~above target If HbA, above target
with proven CVD benefit * * * * - - } o
If HbA, above target dr W
j GLP-1RA SGLT2¢
’L SGLT2¢2 SGLT2¢ oR oR 2 2 2
I HbA, above target OR OR DPP-4i DPP-4i GLP-1RA TZD® sue
v TZD TZ2D OR OR SGLT2P with good
If further intensification is 12D GLP-1RA efﬁC:C\I/ ofsors.
required or patient is now * Avoid TZD in the weight
unable to tolerate setting of HF * * * & \k *
GLP-1 RA and/or SGLTZ, Choase agents [ If HbA,_ above target ] ¥ ¥ [ If HbA,, above target
choose agents demonstrating demonstrating CV safety: - ; ‘ = — .
GV satwy: = Consider adding ¢ EHA Soove Tget ¢ 4'
= Consider adding the other the other class with [ Continue with addition of other agents as outlined above ] ’b * * Insulin therapy basal
c[ass (GLP-1RA or SGLT2I) proven CVD benefit' \b If triple therapy required or insulin with lowest
with proven CVD benefit = DPP-4i (not saxagliptin) — SGLT2i and/or GLP-1 RA not acquisition cost
= DPP-4i if not on GLP-1 RA in the setting of HF (if [ i HbA_ above target ] tolerated or contraindicated OR
« Basal insulin® not on GLP-1RA) \b use regimen with lowest risk of « Consider DPP-4i OR
. TZDS * Basal insulin‘ weight gain SGLT2i with lowest
. SUS » SUS Consider the addition of SU® OR basal insulin: PREFERABLY acquisition cost®
* Choose later generation SU with lower risk of hypoglycemia DPP-4i (if not on GLP-1 RA)
= Consider basal insulin with lower risk of hypoglycemia’ based on weight neutrality
1. Proven CVD benefit means it has label indication of reducing CVD events. For &
GLP-1 RA strongest evidence for liraglutide > semaglutide > exenatide extended
release. For SGLT2i evidence modestly stronger for empaglifiozin > canaglifiozin. 6. Choose later generation SU with lower risk of hypoglycemia If DPP-4i not tolerated or
2. Be aware that SGLT2i vary by region and individual agent with regard 7. Degludec / glargine U300 < glargine U100 / detemir < NPH Insulin contraindicated or patient
to indicated level of eGFR for initiation and continued use 8. Semaglutide > liraglutide > dulaglutide > exenatide > lixisenatide already o:d c:ti:’;lni? cautious
3. Both empaglifiozin and canaglifiozin have shown reduction 9. If no specific comorbidities (i.e., no established CVD, low risk of hypoglycemia, ;
in HF and reduction in CKD progression in CVOTs and lower priority to avoid weight gain or no weight-related comorbidities) « SUS « TZD® » Basal insulin
4. Degludec or U100 glargine have demonstrated CVD safety

10.Conslder country- and reglon-specific cost of drugs. In some countries



FIRST-LINE therapy is metformin and co
1§

ESTABLISHED ASCVD OR CKD

ASCVD+ or CKD

Liraglutide PREDOMINATES

EITHER/
OR
PREFERABLY

SGLT2i with evidence of
reducing HF and/or CKD
progression in CVQOTs if eGFR

Semaglutide

SGLT2i
with
proven

GLP-1RA
with

1. Contraindication: HX pancreatitis, medullary thyroid

N A . proven CvD adequate?
cancer or MEN syndrome, caution with gastroparesis, gall cvo benefit, i ==---=-==OR —=-------
. benefit’ if eGFR If SGLT2i not tolerated or
bladder disease adequate’ contraindicated or if eGFR less

than adequate? add GLP-1 RA
with proven CVD benefit!

2. No dosage adjustment in renal or liver disease

Empagliflozin

1 If further intensification is
o CrCl <45 mL/min use not recommended Ay - Avord 725 in the
unable to tolerate setting of HF
. o GLP-1 RA and/or SGLT 2,
Canag|lf|OZI n choose agce\r;ts crlei'nonstrating demo?;frgiﬁwgggst:afety:
in = selety: = Consider adding
: CrCI 45 tO <60 mL/mln - 100 mg = Consider adding the other the other class with
. o o class (GLP-1 RA or SGLT2D) proven CVD benefit’
> CrCl < 45 mL/min contraindicated with proven CVD benefit e PP (ot sexaglintiny
= DPP-4i if nat on GLP-1 RA in the setting of HF (if
. . . . . e, ® = Basal insulin® not on GLP-1 RA:I
1. Side-effects: UTI, mycotic infections, vulvovaginitis, e < Basal insulin
= 5Ue

- -




CVOT: EMPA-REG

S5GLT2-i
3-P MACE

CV Death

CV Death or HHF

All-cause death

Non-fatal Ml

Non-fatal Stroke

HHF

CKD Progression

Empagliflozin |

14% RRR
(HR=0.86; 0.74-0.99)

38% RRR
(HR=0.62; 0.49-0.77)

34% RRR
(HR=0.66; 0.55-0.79)

32% RRR
HR=0.68 (0.57-0.82)

NS
(HR=0.87; 0.70-1.09)

NS
(HR=1.24; 0.92-1.67)

35% RRR
(HR=0.65; 0.50-0.85)

39% RRR
(HR = 0.61; 0.53-0.70)

CVOT (non-ACS): LEADER

GLP-1RA
3-P MACE

CV Death or HHF
CV Death
All-cause death

Non-fatal M

Non-fatal Stroke
HHF

CKD Progression

mainly -J-albuminuria

Liraglutide

13% RRR
(HR=0.87; 0.78-0.97)

22% RRR
(HR=0.78: 0.66-0.93)

15% RRR
HR=0.85 (0.74-0.97)

NS
HR=0.88 (0.75-1.03)

NS
HR=0.89 (0.72-1.11)

NS
HR=0.87 (0.73-1.05)

22% RRR
(HR=0.78: 0.67-0.92)




C R E D E N C E : SGLT2-i Canagliflozin (34% 1°P)

NEJM April 2019 A (HR-0.56; 0.75-0.87)

CV Death | NS
N=4401 (HR=0.87; 0.72-1.06)

CV DeathorHHF | 22% RRR
(HR=0.78; 0.67-0.91)

Time: 2.62year

Relative Risk Reduction 30% in ESRD, All-cause death
doubling serum creatinine level,

death from renal or CV causes Non-fatal Ml NS
(HR=0.85; 0.69-1.05)

Non-fatal Stroke NS

CV death, renal complication (HR=0.90; 0.71-1.15)

reduction: NNT: 22 in 2.6 years HHF 33% RRR
(HR=0.67; 0.52-0.87)

CKD Progression || 40% RRR



https://www.nejm.org/doi/full/10.1056/NEJMoa1811744

GLP-1 (Do not use together with DDP4)

Liraglutide Victoza 1.2-1.8mg sc daily Reduction in
CV events
Saxenda (if high 3mg sc daily
dose) Weight loss
Semaglutide Ozempic 1mg-2mg sc weekly Reduction in
CV events
Delaglutide Trulicity 0.75mg — 1.5mg weekly  Weekly
dosing



SGLT2-I (reduce other diuretics by half, know CrCl)

Canagliflozin Invokana® 100-300 mg once CrCl 45 to <60 Reduction in
daily mL/min=100mg  albuminuria &
CrCl < 45 mL/min HF
contraindicated hospitalization
Empagliflozin Jardiance® 10-25 mg once CrCl <45 mL/min Reduction in
daily use not albuminuria &
recommended CV death



prehensive lifestyle (Including weight management and physical activity) CUN'&‘LVI‘?";M

DA, above target proceed as below REASSESS AND
= MOOIFY
TREATMENT

REGULARLY
(3-6 MONTHS)

OR OR SGLT2K with good

5 8

TZ0

Continue with addition of other agents as outfined above ] « Insulin therapy basal
If triple therapy required or insulin with lowest
SGLT2I and/or GLP-1RA not acquisition cost
tolerated or contraindicated OR
use regimen with lowest risk of « Consider DPP-4i OR
weight gain SGLT2i with lowest
Consider the addition of SU* OR basal insulin: PREFERABLY acquisition cost®
* Choose later generation SU with lower risk of hypoglycemia DPP-4i (if not on GLP-1 RA)
* Consider basal insulin with lower risk of hypoglycemia’ based on weight neutrality
6. Choose later generation SU with lower risk of hypoglycemia If DPP-4i not tolerated or
7. Degludec / glargine U300 < glargine U100 / detemir < NPH Insulln contraindicated or patient

8. Semagiutide > liragiutide > dulaghutide > exenatide > lxisenatide already on GLP-1RA, cautious

9. ¥ no specific comorbidities (e, no established CVD, low risk of hypoglycemis, Sddition of-
and iower priority to avoid weight gain or no weight-related comorbicities) * SU* « TZD* + Basal insulin

10.Considar country- and reglon-specific cost of drugs. In some countries




Insulin - Basal

INITIATION FOR GLP-1 RA

= Imitiate starting dose
{varies across class)

EFEEREFEERE IR RS R F AR E R AR IR RR IR IR IR IR RRERE RS
"

CEEE R T -!-1--1-- T P Ty ]
e i
=

* If already on GLP-1 RA or if

TITRATION FOR GLP-1 RA : GLP-1RA not appropriate :
= Gradual titration to maintenance OR insulin preferred
dose (varies across EIESS} :q. ---------------------------------- .
INITIATION FOR BASAL :
s StartioWadayer | ), g e e | diSbiEtes s | pessiniliy
U,]—Uzlull'rkg ﬂdﬂj‘ R T INI‘TIAT‘IGH
For patient on GLP-1 RA and : « If an GLP-1 RA use
TITRATION FOR BASAL basal insulin : 10-16 dose steps (iDegLira)
- Patient self titration is Add basal insulin Conslder FRC of GLE-1 RA and or 10-15 undts. {ilarLix)
mare effectie Consider: » INITIATION = TITRATION insulin (iDegLira or iGlarLixi) #—I
= Set FPG target that correlates o "_I
to HoA,_ targst: But note max dose of insulin in .
* Choose evidence-based titration the FRCs : TITRATION
algorithm, &.g.intraase 2 units P —————._
every T days to reach FPG A : * Titrate to FPG target
target without hypoglycemia : and tolerability

= For hypoglycemia determing
cause, if o clear reason
Ipweer dose by 10=-20%

INITIATION FOR PRANDIAL
= 4 |l aday or 10% of basal dose
n|f Ht'f.'ll <6 m-.'nnlfmnl (M)




INITIATION FOR PRANDIAL
= 4 |l a day or ¥o% of basal dose

v If Hiba, | <64 rmol/mol (85%)
consider lowering the total dose
by 4 IU a day or 10% of basal dosa

TITRATION FOR PRANDIAL
" |ncrease dose by 1-2 1L ar
10-15% twice weekly
Far hypoglycemia determine

causa, it na clear reason lower
corresponding dose by 10=-20%

INITIATION OF STEPWISE
PRANDIAL

Stepwise addition of prandial
insulin every 3 manths if Hba, =
target is associated with lower risk
of hypoglycemia and increases
patient satisfaction compared
with immediate introduction

of full basal-bolus regimen

Insulin - Prandial

Add prandial insulin
Usually one dose with the largest meal or meal

with greatest PPG excursion
Consider:

Stepwise additional injections of prandial insulin
(i.e, two, then three additional injections)
Consider; = INITIATION « TITRATION

TITRATION FOR PRANDIAL

INITIATION FOR PRANMDIAL

TITRATION FOR PRANDIAL

Proceed to FULL basal- A

belus regimen,l.e., basal
inzulin and prandial
insulin with each meal

IF HBA DOES NOT
IMPROVE REVIEW
OMNGOING MEED FOR

BASAL-BOLUS REGIMEM.

COMNSIDER ADDITIOMAL
DSMES

! Consider twice or
¢ three times daily
: premix insulin :

Caution higher risk
of hypoglycemia
and/or weight gain

Consider:

INITIATION

* Ininsulin-naive patients
10-12 1U or 0.3 1U kg

* If on existing insulin regimen
usually unit to unit at the
same total insulin dose but
may reguire adjustment
to individual needs

TITRATION

v Individual dose adjustment
depends on type of
biphasic insulin

» More complex if on thres
times daily regimen

ADA 2019
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B‘OOd PreSSU re 10.4 For individuals with diabetes

and hypertension at higher car- ——

Using ASCVD 10-yr risk diovascular risk (existing athero-
° >15% sclerotic cardiovascular disease
o <15% or 10-year atherosclerotic car-

diovascular disease risk =>15%),
ablood pressuretarget of <130/
Per Dr. Trowbridge.... ?? 80 mmHg may be appropriate,
if it can be safely attained. C
10.5 For individuals with diabetes
- as close to ‘normal’ blood pressure as possible and hypertension at lower
risk for cardiovascular disease
(10-year atherosclerotic cardio-
vascular disease risk <<15%), treat
to a blood pressure target of
<140/90 mmHg. A

- individualized care



LDL

10.19 For patients of all ages with  Table 10.2—Recommendations for statin and combination treatment in adults
diabetes and atherosclerotic with diabetes

cardiovascular disease or 10- ASCVD or

year atherosclerotic cardio- 10-year ASCVD Recommended statin intensity® and combination

vascular disease risk >20%, Age risk >20% treatment™

high-intensity statin therapy <40 years No Nonet

should be added to lifestyle Yes High

therapy. A e In patients with ASCVD, if LDL cholesterol =70
10.20 For patients with diabetes aged mg/dL despite maximally tolerated statin dose,

consider adding additional LDL-lowering therapy

<40 years with additional (such as ezetimibe or PCSK9 inhibitor)#

atherosclerotic cardiovascu-

=40 years No Moderate¥
lar disease risk factors, the Yes High
patient and provider should e In patients with ASCVD, if LDL cholesterol =70
consider using moderate- mg/dL despite maximally tolerated statin dose,
intensity statin in addition to consider adding additional LDL-lowering therapy
lifestyle therapy. C (such as ezetimibe or PCSK9 inhibitor)



AMERICAN . =
@ coLLeGEof — ASCVD Risk Estimator Plus Estimate Risk

CARDIOLOGY

App should be used for primary prevention patients (those without ASCVD) only.

Current Age @ * Sex * Race *

;;S‘t;lyi:;'OOd PT;SSUI'G (mm Hg) * Diastolic Blood Pressure (mm Hg) ©

Total Cholesterol (;;/dL) . HDL Cholesterol (mgsdL) * LDL Cholesterol (mg/dL) @ ©
History of Diabe;;s; * Smoker" O* T S

On Hypertension Treatment? * On a Statin? @ © On Aspirin Therapy? @ ©



http://tools.acc.org/ascvd-risk-estimator-plus/#!/calculate/estimate/

High Intensity Moderate Intensity Low Intensity

LDL-C

) >50% 30%—-49% <30%
lowering
thrvastatm (40 mgt) 80 Atorvastatin 10 mg (20 mg)
Statins Rosuvastatin 20 mg (40 R_osuvastgtln (5mg) 10 mg | Simvastatin 10 mg
mg Simvastatin 20-40 mg8

Pravastatin 40 mg (80 mg)
Lovastatin 40 mg (80 mg)
Fluvastatin XL 80 mg

Fluvastatin 40 mg BID
Pitavastatin 1-4 mg

Pravastatin 10-20
mg Lovastatin 20
Mg Fluvastatin 20—40
mg




Table 4.4—Referrals for initial care 4.6 ThelO-yearriskofafirst athero-
sclerotic cardiovascular disease

s event should be assessed using
e Eye care professional for annual dilated the race- and sex-specific Pooled
eye exam Cohort Equations to better strat-

ify atherosclerotic cardiovascular

e Family planning for women of disease risk. B

reproductive age

e Registered dietitian for medical nutrition
therapy

e Diabetes self-management education
and support

e Dentist for comprehensive dental and
periodontal examination

e Mental health professional, ifindicated




Maintenance Care

Annual:
° Foot exam

> Eye exam

> Dental exam

> Microalbumin/cr ratio

> Meet with a registered RD

g3-6months
oA1C if not at goal, or gbmonth if at goal

oLipid panel if not at goal, or annual if at goal



Maintenance Care

Vaccines
°On dx of DM: Pneumovax23

o After 65yo: PCV13 then PCV23 (1 year apart)

Other:
oTB screening

oHCV screening

oRoutine vaccines as regular population: annual flu vaccine, tetanus
vaccine gl10yr, etc



Resources

AHA/ACC Hypertension Guideline 2017. AHA/ACC 2017.
https://www.ahajournals.org/doi/10.1161/HYP.0000000000000065

Standards of Medical Care in Diabetes - 2019. American Diabetes Association. January 01 2019;
volume 42 issue Supplement 1. http://care.diabetesjournals.org/content/42/Supplement 1

Vaccinations for Adults with Diabetes. http://www.immunize.org/catg.d/p4043.pdf

Tuberculosis and Diabetes. WHO. 2016. https://www.who.int/tb/publications/diabetes_tb.pdf


https://www.ahajournals.org/doi/10.1161/HYP.0000000000000065
http://care.diabetesjournals.org/content/42/Supplement_1
http://www.immunize.org/catg.d/p4043.pdf

BP Thresholds for and Goals of Pharmacologic Therapy
In Patients with Hypertension According to Clinical Conditions

Clinical Condition (s) BP Threshold mm Hg | BP Goal mm Hg
General

Clinical CVD or 10 year ASCVD risk = 10% >130/80 <130/80
No clinical CVD and 10 year ASCVD risk <10% | 2140/90 <130/80
Older persons (=65 years of age; non-

institutionalized, ambulatory, community-living | 2130 (SBP) <130 (SBP)
adults)

Speci ¢ Comorbidities

Diabetes mellitus >130/80 <130/80
Chronic kidney disease >130/80 <130/80
gggzgic;rlftlgtr:gz disease post-renal >130/80 <130/80
Heart failure >130/80 <130/80
Stable ischemic heart disease >130/80 <130/80
Secondary stroke prevention =>140/90 <130/80




ASCVD Risk Categories and LDL-C Treatment Goals

Treatment goals
Risk category Risk factors/10-year risk LDL-C Non-HDL-C Apo B

(mg/dL) (mg/dL) (mg/dL)

— Progressive ASCVD including unstable angina in individuals after
achieving an LDL-C <70 mg/dL

Extreme risk — Established clinical cardiovascular disease in individuals with DM, <55 <80 <70
stage 3 or 4 CKD, or HeFH

— History of premature ASCVD (<55 male, <65 female)

— Established or recent hospitalization for ACS, coronary, carotid or
peripheral vascular disease, 10-year risk >20%

Very highrisk | _ DM or stage 3 or 4 CKD with 1 or more risk factor(s) <l SlL Al
— HeFH
Hieh risk — =2 risk factors and 10-year risk 10%-20% <100 <130 <90
g — DM or stage 3 or 4 CKD with no other risk factors
Moderate risk |=2 risk factors and 10-year risk <10% <100 <130 <90
Low risk 0 risk factors <130 <160 NR




Major Atherosclerotic Cardiovascular Disease Risk Factors

Major risk factors Additional risk factors Nontraditional risk factors
Advancing age Obesity, abdominal obesity {t Lipoprotein (a)
{I Total serum cholesterol level Family history of hyperlipidemia {t Clotting factors
1 Non—HDL-C {t Small, dense LDL-C 1 Inflammation markers
{t LDL-C t Apo B (hsCRP; Lp-PLA,)
Low HDL-C {t LDL particle concentration { Homocysteine levels
Diabetes mellitus Fasting/postprandial Apo E4 isoform
Hypertension hypertriglyceridemia {t Uric acid
Stage 3 or 4 chronic kidney disease PCOS {t TG-rich remnants
Cigarette smoking Dyslipidemic triad
Family history of ASCVD

Abbreviations: apo, apolipoprotein; ASCVD, atherosclerotic cardiovascular disease; HDL-C, high-density lipoprotein cholesterol; hsCRP, highly
sensitive C-reactive protein; LDL, low-density lipoprotein; LDL-C, low-density lipoprotein cholesterol; Lp-PLA2, lipoprotein-associated
phospholipase; PCOS, polycystic ovary syndrome.



